
 

 

 

Ms. Thiel’s Direct Line:  (512) 322-5839 
Email: kthiel@lglawfirm.com 

 

 

January 8, 2024 

 

Ms. Laurie Gharis  

Office of the Chief Clerk, MC-05 

Texas Commission on Environmental Quality    VIA HAND DELIVERY 

12100 Park 35 Circle, Bldg. F 

Austin, Texas 78753 

 

  Re: Copies of Application for Use in the Administrative Record  

City of Kyle Application for Major Amendment for TPDES Permit No. 

WQ0011041002; TCEQ Docket No. 2023-1268-MWD 

 

Dear Ms. Gharis,  

 

 In response to the Commission’s Interim Order dated December 21, 2023, which was 

mailed to the City on December 27, 2023, and pursuant to 30 Tex. Admin Code Section 80.118, 

enclosed please find two (2) copies of the City of Kyle’s Application for Major Amendment for 
[...]
☐   A plot plan or map showing the location and direction of each photograph 

Section 3. Buffer Zone Map (Instructions Page 44) 

 
A. Buffer zone map. Provide a buffer zone map on 8.5 x 11-inch paper with all of the following 

information. The applicant’s property line and the buffer zone line may be distinguished by 
using dashes or symbols and appropriate labels.  

• The applicant's property boundary; 
• The required buffer zone; and 
• Each treatment unit; and 
• The distance from each treatment unit to the property boundaries. 

B. Buffer zone compliance method. Indicate how the buffer zone requirements will be met. 
Check all that apply. 

☒  Ownership 

☐  Restrictive easement 

☐  Nuisance odor control 

☐  Variance 

C. Unsuitable site characteristics. Does the facility comply with the requirements regarding 
unsuitable site characteristic found in 30 TAC § 309.13(a) through (d)? 

☒   Yes ☐   No 

  

00016



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 16 of 21 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC  
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

The SPIF must be completed as a separate document. The TCEQ will mail a copy of the SPIF to 
each agency as required by the TCEQ agreement with EPA. If any of the items are not completely 
addressed or further information is needed, you will be contacted to provide the information 
before the permit is issued. Each item must be completely addressed.  

Do not refer to a response of any item in the permit application form. Each attachment must 
be provided with this form separately from the administrative report of the application. The 
application will not be declared administratively complete without this form being completed in 
its entirety including all attachments. 

The following applies to all applications: 

1. Permittee: City of Kyle 

Permit No. WQ00 11041002 EPA ID No. TX 0119466 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
Located at 941 New Bridge Drive, Kyle, approximately 2.7 miles northwest of the 
intersection of State Route 21 and Farm-to-Market Road 2720, in Hays County, Texas, 
78640 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 

00017



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 17 of 21 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Timothy Samford 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Division Manager of Treatment Operations 

Mailing Address: 100 W. Center St. 

City, State, Zip Code: Kyle, Texas, 78640 

Phone No.: (512) 262-3024 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: tsamford@cityofkyle.com 

2. List the county in which the facility is located: Hays 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
N/A 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

Post aeration effluent flows through a 36” pipe and then a 24” pipe into Plum Creek 
(Segment 1810) 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 

00018



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 18 of 21 

☐   Disturbance of vegetation or wetlands 

6. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The future expansions will be constructed inside the existing plant fencing. Depths of 
excavation will be determined at the time of expansion.  

7. Describe existing disturbances, vegetation, and land use:  
The future expansions will be inside the existing plant site and no additional vegetation or 
land will be disturbed. 

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

8. List construction dates of all buildings and structures on the property: 
Bullseye Package Unit #1 built in 2001, Bullseye Package Unit #2 built in 2006, Remaining 
buildings and treatment units on site were built in the expansion of 2020-2022 

9. Provide a brief history of the property, and name of the architect/builder, if known. 
The bullseye package unit #1 and its headworks facilities were built in 2001. The plant was 
later expanded in 2006 with another bullseye package unit. In 2020, the plant was expanded 
by adding new headworks units, control building, UV disinfection, activated sludge basins, 
clarifiers, and aerobic digesters. Package Units were also rehabilitated under this project. For 
this expansion, the designer engineer is Burgess and Niple and the construction contractor is 
Archer Western  

00019



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 19 of 21 

WATER QUALITY PERMIT 

PAYMENT SUBMITTAL FORM 

Use this form to submit the Application Fee, if the mailing the payment. 

• Complete items 1 through 5 below. 

• Staple the check or money order in the space provided at the bottom of this document. 

• Do not mail this form with the application form. 

• Do not mail this form to the same address as the application. 

• Do not submit a copy of the application with this form as it could cause duplicate permit 
entries. 

Mail this form and the check or money order to: 

BY REGULAR U.S. MAIL 

Texas Commission on Environmental Quality 

Financial Administration Division 

Cashier’s Office, MC-214 

P.O. Box 13088 

Austin, Texas 78711-3088 

BY OVERNIGHT/EXPRESS MAIL 

Texas Commission on Environmental Quality 

Financial Administration Division 

Cashier’s Office, MC-214 

12100 Park 35 Circle 

Austin, Texas 78753 

Fee Code: WQP Waste Permit No: Click here to enter text. 

1. Check or Money Order Number: Click here to enter text. 

2. Check or Money Order Amount: Click here to enter text. 

3. Date of Check or Money Order: Click here to enter text. 

4. Name on Check or Money Order: Click here to enter text. 

5. APPLICATION INFORMATION 

Name of Project or Site: Click here to enter text. 

Physical Address of Project or Site: Click here to enter text. 

If the check is for more than one application, attach a list which includes the name of each 
Project or Site (RE) and Physical Address, exactly as provided on the application. 

Staple Check or Money Order in This Space 

 

00020



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 20 of 21 

THIS PAGE INTENTIONALLY LEFT BLANK  

00021



TCEQ-10053 (06/25/2018) Municipal Wastewater Application Administrative Report Page 21 of 21 

ATTACHMENT 1 

INDIVIDUAL INFORMATION 

Section 1. Individual Information (Instructions Page 50) 

Complete this attachment if the facility applicant or co-applicant is an individual. Make 
additional copies of this attachment if both are individuals. 

Prefix (Mr., Ms., Miss): Click here to enter text. 

Full legal name (first, middle, last): Click here to enter text. 

Driver’s License or State Identification Number: Click here to enter text. 

Date of Birth: Click here to enter text. 

Mailing Address: Click here to enter text. 

City, State, and Zip Code: Click here to enter text. 

Phone Number: Click here to enter text. Fax Number: Click here to enter text. 

E-mail Address: Click here to enter text. 

CN: Click here to enter text. 

 

 

For Commission Use Only: 

Customer Number: 

Regulated Entity Number: 

Permit Number: 

00022



 
TCEQ-10054 (06/01/2017) Page 1 of 88 
Domestic Wastewater Permit Application, Technical Reports 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  

DOMESTIC TECHNICAL REPORT 1.0 

The Following Is Required For All Applications  

Renewal, New, And Amendment 

Section 1. Permitted or Proposed Flows (Instructions Page 51) 

A. Existing/Interim I Phase 

Design Flow (MGD): 4.5 

2-Hr Peak Flow (MGD): 18 

Estimated construction start date: In-Progress 

Estimated waste disposal start date: March 2022 

B. Interim II Phase 

Design Flow (MGD): 9.0 

2-Hr Peak Flow (MGD): 36 

Estimated construction start date: 2023 

Estimated waste disposal start date: 2024 

C. Final Phase 

Design Flow (MGD): 12 

2-Hr Peak Flow (MGD): 48 

Estimated construction start date: 2030 

Estimated waste disposal start date: 2032 

D. Current operating phase: Existing Phase 

Provide the startup date of the facility: 3.0 MGD phase in service 2006, 4.5 

MGD expanded phase in service March 2022 

00023



 
TCEQ-10054 (06/01/2017) Page 2 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Section 2. Treatment Process (Instructions Page 51) 

A. Treatment process description 

Provide a detailed description of the treatment process. Include the type of 
treatment plant, mode of operation, and all treatment units. Start with the 
plant’s head works and finish with the point of discharge. Include all sludge 
processing and drying units. If more than one phase exists or is proposed 
in the permit, a description of each phase must be provided.  Process 
description: 
Existing Phase: The wastewater treatment plant consists of mechanical fine 
screens, influent pumping, activated sludge treatment, clarification, UV 
disinfection, post aeration and aerobic digestion for the solids. The activated 
sludge treatment is split in two plants. The first plant consists of two circular 
bullseye package treatment units. The second plant consists of rectangular 
activated sludge basins with two 70-ft circular clarifiers. The treated effluent is 
discharged via pipeline into Plum Creek. The aerobically digested sludge is 
dewatered and transported by Sheridan Clearwater to Micro Dirt dba Texas 
Organic Recovery. 

Interim Phase: The expansion will maintain the same unit processes as the 
existing phase. The expansion will include adding two mechanical screen units, 
two influent pumps, construction of 6 new activated sludge basins, 
construction of 5 new secondary clarifiers, expanding UV disinfection, and 
expanding the post-aeration channels. The disinfected effluent pipe to the 
outfall will be expanded from a 24” pipe to a 36” pipe during the interim 
phase. 

Final Phase: The final expansion will maintain the same unit processes as the 
existing phase. The expansion will include construction of 2 new screening 
channels including screen units, replacing existing influent pumps to increase 
capacity, construction of 4 new activated sludge basins, construction of 3 new 
secondary clarifiers, expanding UV disinfection, installation of effluent filters, 
expansion of the post aeration channels, and adding 2 new aerobic digesters. 

Port or pipe diameter at the discharge point, in inches: 24” inches existing 

phase and 36” for Interim and Final Phases 

B. Treatment Units 

In Table 1.0(1), provide the treatment unit type, the number of units, and 
dimensions (length, width, depth) of each treatment unit, accounting for all 
phases of operation. 

Table 1.0(1) – Treatment Units 

00024



 
TCEQ-10054 (06/01/2017) Page 3 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

EXISTING PHASE   

Screening 2 Screens 36 ft x 4 ft x 26 ft per channel 

Influent Lift Station 4 Pumps  

Aeration Basins 2 214 ft x 25 ft x 15 ft 

Bullseye Aeration 

(Volume)  

2 146,903 cu.ft. 

Secondary Clarifiers 

(Circular) 

2 70 ft Diam x 15 ft Depth 

Bullseye Clarifier 

(Circular) 

2 86 ft Diam x 15 ft Depth 

RAS/WAS Wetwell 1 11 ft x 22 ft x 9 ft 

Scum Wetwell 1 7 ft x 7 ft x 7 ft 

UV disinfection 2 38 ft x 4 ft x 6 ft 

Post Aeration 2 30 ft x 12 ft x 12 ft 

Aerobic Digestion 4 100 ft x 35 ft x 18 ft 

INTERIM PHASE   

Screening 4 Screens 36 ft x 4 ft x 26 ft per channel 

Influent Lift Station 6 Pumps  

Aeration Basins 8 214 ft x 25 ft x 15 ft 

Bullseye Aeration 

(Volume)  

2 146,903 cu.ft. 

Secondary Clarifiers 

(Circular) 

7 70 ft Diam x 15 ft Depth 

Bullseye Clarifier 

(Circular) 

2 86 ft Diam x 15 ft Depth 

RAS/WAS Wetwell 2 11 ft x 22 ft x 9 ft 

Scum Wetwell 2 7 ft x 7 ft x 7 ft 

00025



 
TCEQ-10054 (06/01/2017) Page 4 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Treatment Unit Type Number of 

Units 

Dimensions (L x W x D) 

UV disinfection 3 38 ft x 4 ft x 6 ft 

Post Aeration 4 30 ft x 12 ft x 12 ft 

Aerobic Digestion 4 100 ft x 35 ft x 18 ft 

FINAL PHASE   

Screening 6 Screens 36 ft x 4 ft x 26 ft per channel 

Influent Lift Station 6 Pumps  

Aeration Basins 12 214 ft x 25 ft x 15 ft 

Bullseye Aeration 

(Volume)  

2 146,903 cu.ft. 

Secondary Clarifiers 

(Circular) 

10 70 ft Diam x 15 ft Depth 

Bullseye Clarifier 

(Circular) 

2 86 ft Diam x 15 ft Depth 

RAS/WAS Wetwell 2 11 ft x 22 ft x 9 ft 

Scum Wetwell 2 7 ft x 7 ft x 7 ft 

Tertiary Filters 4 35ft x 12 ft each channel 

UV disinfection 4 38 ft x 4 ft x 6 ft 

Post Aeration 10 30 ft x 12 ft x 12 ft 

Aerobic Digestion 6 100 ft x 35 ft x 18 ft 

C. Process flow diagrams 

Provide flow diagrams for the existing facilities and each proposed phase of 
construction.  

Attachment: Attachment 8: Process Flow Diagram 

Section 3. Site Drawing (Instructions Page 52) 

Provide a site drawing for the facility that shows the following: 

• The boundaries of the treatment facility; 

• The boundaries of the area served by the treatment facility; 

00026



 
TCEQ-10054 (06/01/2017) Page 5 of 88 
Domestic Wastewater Permit Application, Technical Reports 

• If land disposal of effluent, the boundaries of the disposal site and all 

storage/holding ponds; and 

• If sludge disposal is authorized in the permit, the boundaries of the land 

application or disposal site. 

Attachment: Attachment 9: Wastewater Service Area Figure 

Provide the name and a description of the area served by the treatment facility. 

City of Kyle, CCN Service Area 20410 

Section 4. Unbuilt Phases (Instructions Page 52) 

Is the application for a renewal of a permit that contains an unbuilt phase or 

phases? 

Yes ☒    No ☐    

If yes, does the existing permit contain a phase that has not been constructed 
within five years of being authorized by the TCEQ? 

Yes ☒    No ☐    

If yes, provide a detailed discussion regarding the continued need for the 
unbuilt phase. Failure to provide sufficient justification may result in the 
Executive Director recommending denial of the unbuilt phase or phases. 
The City of Kyle WWTP is currently undergoing construction to expand to 4.5 
MGD. The City is located in the IH-35 central Texas corridor and has 
experienced a population growth of 9.2% average in the past five (5) years. It 
is estimated that an expansion to 9 MGD average annual flow capacity is 
required before the year 2025. If population growth continues as expected 
the average annual flow will reach 75% of 9 MGD between 2028 and 2029. 
This is just 3 years after commissioning the interim phase expansion. The 
90% of 9 MGD will be reached near 2030 which is just 5 years after 
commissioning the interim phase expansion. In order to provide the City of 
Kyle with a reasonable planning horizon of 20 yrs, it is recommended that the 
final phase of the requested permit be 12 MGD.   

Section 5. Closure Plans (Instructions Page 53) 

Have any treatment units been taken out of service permanently, or will any 
units be taken out of service in the next five years? 

00027



 
TCEQ-10054 (06/01/2017) Page 6 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Yes ☐    No ☒    

If yes, was a closure plan submitted to the TCEQ? 

Yes ☐    No ☐    

If yes, provide a brief description of the closure and the date of plan approval. 

N/A 

Section 6. Permit Specific Requirements (Instructions Page 53) 

For applicants with an existing permit, check the Other Requirements or 
Special Provisions of the permit. 

A. Summary transmittal 

Have plans and specifications been approved for the existing facilities and 
each proposed phase? 

Yes ☒    No ☐    

If yes, provide the date(s) of approval for each phase: January 30, 2020 

Provide information, including dates, on any actions taken to meet a 
requirement or provision pertaining to the submission of a summary 
transmittal letter. Provide a copy of an approval letter from the TCEQ, if 
applicable. 
The above noted approval includes the expansion to 4.5 MGD, and 
rehabilitation of the existing treatment units. The approval letter for the 
previous phases were provided prior to the City of Kyle assuming 
ownership of the facility. 

B. Buffer zones 

Have the buffer zone requirements been met? 

Yes ☒    No ☐    

Provide information below, including dates, on any actions taken to meet the 
conditions of the buffer zone. If available, provide any new documentation 
relevant to maintaining the buffer zones. 

00028



 
TCEQ-10054 (06/01/2017) Page 7 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Attachment 6: Buffer Zone Map 

C. Other actions required by the current permit 

Does the Other Requirements or Special Provisions section in the existing 
permit require submission of any other information or other required 
actions? Examples include Notification of Completion, progress reports, soil 
monitoring data, etc.  

Yes ☐    No ☒    

If yes, provide information below on the status of any actions taken to meet 
the conditions of an Other Requirement or Special Provision. 
Click here to enter text. 

D. Grit and grease treatment  

1. Acceptance of grit and grease waste 

Does the facility have a grit and/or grease processing facility onsite that 
treats and decants or accepts transported loads of grit and grease waste that 
are discharged directly to the wastewater treatment plant prior to any 
treatment? 

Yes ☐    No ☒    

If No, stop here and continue with Subsection E. Stormwater Management. 

2. Grit and grease processing 

Describe below how the grit and grease waste is treated at the facility. In 
your description, include how and where the grit and grease is introduced to 
the treatment works and how it is separated or processed. Provide a flow 
diagram showing how grit and grease is processed at the facility. 

00029



 
TCEQ-10054 (06/01/2017) Page 8 of 88 
Domestic Wastewater Permit Application, Technical Reports 

Click here to enter text. 

3. Grit disposal 

Does the facility have a Municipal Solid Waste (MSW) registration or permit 
[...]
Owner                                                       Operator                                   Owner & Operator 

Occupational Licensee        Responsible Party                Voluntary Cleanup Applicant                       

 

Other:                                                                     

15. Mailing  
Address:  

100 W. Center Street 

      

City  Kyle State  TX ZIP  78640 ZIP + 4  9450 

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

            

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  512  ) 262-1010            (       )     -       
 

SECTION III: Regulated Entity Information 
 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected below this form should be accompanied by a permit application)                 

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated in order to meet TCEQ Agency Data Standards (removal 
of organizational endings such as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

      

 TCEQ Use Only 

X

00112

https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/
https://www15.tceq.texas.gov/crpub/


00113



Attachment 2: USGS 

Map 

  

00114



1

 

M

I

L

E

ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

USGS MAP & ONE MILE BUFFER ZONE

2

PROPERTY

BOUNDARY

WASTE WATER

TREATMENT

PLANT

DISCHARGE

POINT

LEGEND:

FACILITY BOUNDARY

PROPERTY LINE

1 MILE BUFFER

1

 

M

I

L

E

UHLAND QUADRANGLE

TEXAS

7.5-MINUTE SERIES

1:24,000

00115



Attachment 3: Affected 

Landowner Maps 

  

00116



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

R108789

R13689

R17263

R140904

R126036

R14958

R108784

H

O

L

L

Y

H

 

G

R

O

V

E

S

 

S

T

.

H

E

I

D

E

N

R

E

I

C

H

 

L

N

.

R108785

R108786

R108787

R108788

R108930

R108929

R108928

R108927

R108926

R108925

R108924

R108923

N

E

W

 

B

R

I

D

G

E

 

D

R

.

A

N

C

E

 

L

N

.

A

B

U

N

D

R17241

R60189

R70380

ADJACENT LAND OWNERS MAP

3A

R17278

CITY OF KYLE WWTP

SITE LOCATION

DISCHARGE

POINT

R113302

R115548

R113497

N.T.S.

R116488

R14959

R108922

R108921

R108920

R17242

00117



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

ADJACENT LAND OWNERS MAP

3A

N.T.S.

R17278

R13689

R13687

R101116

R109023

R109024

R109025

R109026

R109027

R109028

R109029

R109030

R109031

R109032

R109033

R109034

R109035

R109036

R109037

R109038

R109039

R109040

R109041

R109042

R109060

R109061

R109062

R109063

R109064

R108932

R109054

R109055

R109056

R109057

R109058

R109059

R

1

3

9

6

2

0

R109065

R108772

R108773

R108774

R108775

R108779

R108780

R108781

R108782

R108783

R108880

R108879

R108878

R108877

R108876

R108875

R108874

R108873

R108872

R108871

R108870

R108869

R108868

R108867

R108866

R108784

R145209

R162135

R162137

R162138

R162139

R162140

R162141

R162142

R162143

R162144

R162145

R162146

R162147

R162148

R162149

R

1

2

6

0

9

R109043

R109044

R109045

R109046

R109047

R109048

R109049

R109051

R109052

R109053

CITY OF KYLE

PROPERTY

R108789

3B00118



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

R108789

R13689

N.T.S.

R140904

R17278

H

E

I

D

E

N

R

E

I

C

H

 

L

N

.

R17276

ADJACENT AND DOWNSTREAM LAND OWNERS MAP

3B

R113302

R115548

CITY OF KYLE WWTP

SITE LOCATION

WWTP DISCHARGE

POINT

1 MILE FROM

WWTP DISCHARGE

R116488

R17242

R17241

R17278

4C00119



Attachment 4: Affected 

Landowner List 

  

00120



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

LAND OWNER TABLES

4A

DOWNSTREAM LAND OWNERS

ADJACENT LAND OWNERS 

00121



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

LAND OWNER TABLES

4B

ADJACENT LAND OWNERS 

00122



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

LAND OWNER TABLES

4C

ADJACENT LAND OWNERS 

00123



Attachment 5: Original 

Photographs 

  

00124



Treatment Plant Current Expansion to 4.5 MGD 

 

 

  

00125



Outfall Photograph 

 

 

 

 

 

 

 

 

 

 

 

 

 

00126



Upstream Photograph 

 

  

00127



Downstream Photograph 

 

00128



Attachment 6: Buffer 

Zone Map 

 

 

 

  

00129



KYLE

SEWER

KYL
E

SEW
ER

OHE

OHE

ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

150 FOOT BUFFER ZONE MAP

6

Feet

0 100 200

150'

150'

150'

150'

150'
150'

150'

150'

150'

150'

150'

PROPERTY OF

CITY OF KYLE

PROPERTY OF

CITY OF KYLE

00130



Attachment 7: SPIF 

USGS Map 

  

00131



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

USGS MAP & ONE MILE BUFFER ZONE

7

PROPERTY

BOUNDARY

WASTE WATER

TREATMENT

PLANT

DISCHARGE

POINT

LEGEND:

FACILITY BOUNDARY

PROPERTY LINE

1 MILE BUFFER

1

 

M

I

L

E

1

 

M

I

L

E

UHLAND QUADRANGLE

TEXAS

7.5-MINUTE SERIES

1:24,000

00132



Attachment 8: Process 

Flow Diagram 

  

00133



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

TREATMENT SCHEMATIC DIAGRAM

800134



Attachment 9: 

Wastewater Service 

Area Figure 

  

00135



ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

WASTEWATER SERVICE AREA

9

CITY OF KYLE

WWTP LOCATION

00136



Attachment 10: Design 

Calculations 

  

00137



DESIGN CALCULATIONS 

Influent Quality Characteristics - The raw sewage characteristics used for 
design purposes are as follows: 

Parameter Concentration (mg/L) 
BOD5 250 
TSS 220 
NH4 as N 35 

 
The flow characteristics used for design purposes are as follows: 

Flows Existing Interim Final 

Average Design 
Flow (Qave) (MGD) 

4.5 9 12 

Peak 2-Hr Design 
Flow (Qpeak) (MGD) 

18 36 48 

Flow split to 
Bullseye Plant (%) 

60% 30% 23.3% 

 
Loadings used for design purposes are as follows: 
 

Loads Existing Interim Final 

BOD5 Design 
Loading (lbs/day) 

9,383 18,765 25,020 

TSS Design Loading 
(lbs/day) 

8,257 16,513 22,018 

NH4 as N Design 
Loading (lbs/day) 

1,314 2,627 3,503 

 
The treatment facility was designed to produce an effluent quality to meet the 
proposed permitted parameters of: 
 

CBOD5 = 10 mg/L; TSS = 15 mg/L; NH3-N = 2 mg/L; DO = 5 mg/L; 

All process units will operate as conventional activated sludge process with 
single stage nitrification. The 7-day low temperature of the wastewater in the 
plant is above 15 °C 
 
Aeration Basin Design 
 

00138



Parameter 
TCEQ 

Requirement 
Existing Phase 
Provided 

Interim 
Phase 
Provided 

Final Phase 
Provided 

Aeration Basins 

Activated Sludge 
Plant Organic 
Loading Rate 

(lbs/day/1000 ft3) 
35 

23 20 20 

Bullseye Plant 
Organic Loading 

Rate (lbs/day/1000 
ft3) 

19 19 20 

Total Activated 
Sludge Basin 
Volume (ft3) 

107,229 Existing 

160,500 642,000 963,000 375,300 Interim 

548,295 Final 

Total Bullseye Plant 
Volume (ft3) 

160,843 Existing 

293,806 293,806 293,806 160,843 Interim 

166,562 Final 

MLSS Concentration 
(mg/L) 

- 4,000 4,000 4,000 

Aeration Basin Blower System 

Oxygen Required 
(O2 lbs/BOD5 lbs) 

2.2 2.2 2.2 2.2 

CWOTE %  25.6% 25.6% 25.6% 

WOTE %  11.5% 11.5% 11.5% 
     

Blower Capacity 
(SCFM) 

 2,550 4,000 4,000 

# Blowers in-service  3 4 5 

Required Airflow 
RAF (SCFM) 

7,213 Existing 

7,650 16,000 20,000 
14,427 Interim 

19,236 Final 

Mixing Required 
Airflow (SCFM) 

3,634 Existing 

7,650 16,000 20,000 
7,486 Interim 

10,054 Final 

 

00139



 
Secondary Clarifier Design 
 

Parameter 
TCEQ 
Requirement 

Existing Phase 
Provided 

Interim 
Phase 
Provided 

Final Phase 
Provided 

Surface Loading Rate 

Activated Sludge 
Plant Maximum 
Surface Loading 
Rate (gpd/ft2) 

1,200 935 935 957 

Bullseye Plant 
Maximum Surface 

Loading Rate 
(gpd/ft2) 

1,200 930 930 963 

70-ft Diameter 
Clarifier Area 
(ft2/clarifier) 

- 3,848 3,848 3,848 

Number of 70-ft 
Clarifiers 

- 2 7 10 

Bullseye Clarifier 
Area (ft2/clarifier) 

- 5,809 5,809 5,809 

Number of Bullseye 
Clarifiers 

- 2 2 2 

Detention Time 

Sidewater Depth (ft) 10 15 15 15 

Activated Sludge 
Plant Detention 

Time (hr) 
1.8 2.9 2.9 2.8 

00140



Bullseye Plant 
Detention Time (hr) 

1.8 2.9 2.9 2.8 

70-ft Diameter 
Clarifier Volume 

(ft3/clarifier) 
- 57,727 57,727 57,727 

Bullseye Clarifier 
Volume 

(ft3/clarifier) 
- 87,132 87,132 87,132 

Weir Loading Rate 

Activated Sludge 
Plant Clarifier 
Diameter (ft) 

- 70 70 70 

Bullseye Plant 
Clarifier Diameter 

(ft) 
- 86 86 86 

Activated Sludge 
Plant Maximum 

Weir Loading Rate 
(gpd/ft) 

20,000 16,370 16,370 16,741 

Bullseye Plant 
Maximum Weir 
Loading Rate 

(gpd/ft2) 

20,000 19,987 19,987 20,698 

70-ft Diameter 
Clarifier Weir 

Length (ft/clarifier) 
- 220 220 220 

Bullseye Clarifier 
Weir Length 
(ft/clarifier) 

- 270 270 270 

Total 70-ft Clarifier 
Weir Length (ft) 

- 440 1,539 2,199 

Total Bullseye 
Clarifier Weir 

Length (ft) 
- 540 540 540 

00141



Aerobic Digesters 
 

Parameter 
TCEQ 

Requirement 
Existing Phase 

Provided 

Interim 
Phase 

Provided 

Final Phase 
Provided 

Aerobic Digesters 

Detention Time at 
20 °C (days) 

40 83.9 42.0 47.3 

WAS Influent (gpd) - 65,000 130,000 173,000 

WAS TSS (mg/L) - 9,930 9,930 9,930 

WAS VSS (%)  80% 80% 80% 

Total Influent Solids 
(ppd) 

- 5,383 10,766 14,327 

Volatile Influent 
Solids (ppd) 

- 4,306 8,613 11,462 

# Digesters - 4 4 6 

Digester Volume 
(ft3/digester) 

- 63,000 63,000 63,000 

Total Digester 
Volume (ft3) 

- 252,000 252,000 378,000 

Volatile Solids 
Destruction (%) 

- 38% 38% 38% 

Volatile Effluent 
Solids (ppd) 

- 2,670 5,340 7,106 

Total Effluent Solids 
(ppd) 

- 3,747 7,493 9,972 

Digested Solids 
Concentration (%) 

2.0% 2.0% 2.0% 2.0% 

Digested Effluent 
(gpd) 

- 22,462 44,923 59,783 

Aerobic Digester Blower System 

Air Flow Required 
per Volume 

(SCFM/1000 ft3) 
20 35 35 23 

Blower Capacity 
(SCFM) 

- 2,182 2,182 2,182 

# Blowers in-service - 4 4 4 

Mixing Required 
Airflow (SCFM) 

5,040 

8,728 8,728 8,728 5,040 

7,560 

00142



 
Filtration and UV Disinfection 
 

Parameter Recommended 
Existing Phase 

Provided 

Interim 
Phase 

Provided 

Final Phase 
Provided 

Tertiary Filtration 

# Units   N/A N/A 4 

Maximum Hydraulic 
Rate Allowed 

(gpm/sf) 
 N/A N/A 6.5 

Firm Area Required 
at Peak (sf) 

 N/A N/A 5,128 

Disk Diameter (ft)  N/A N/A 10 

# Disks (firm)  N/A N/A 66 

# Disks/Filter (firm)  N/A N/A 22 

Maximum Firm 
Hydraulic Rate 

Provided (gpm/sf) 
 N/A N/A 6.4 

UV Disinfection 

Channel Length (ft)  38 38 38 

# Channels  2 3 4 

Cross Section Area 
(ft2) 

 24 24 24 

Velocity (fps)  0.6 0.8 0.8 

Detention Time 
(seconds) 

 65 49 49 

Minimum Design 
Dose (mJ/cm2) 

30 50 38 38 

 

00143



Attachment 11: Wind 

Rose 

  

00144



January 

 

00145



February 

 

00146



March 

 

00147



April 

 

00148



May 

 

00149



June 

 

00150



July 

 

00151



August 

 

00152



September 

 

00153



October 

 

00154



November 

 

00155



December 

 

00156



 

 

Attachment 12: Sludge 

Management Plan 

  

00157



SLUDGE MANAGEMENT PLAN 

Parameter 
Concentration 
(mg/L) 

BOD5 250 

MLSS  4000 

 

Sludge Production is as follows: 

Flows 
25% Final 

Flow 
Existing 

Flow 
50% Final 

Flow 

Interim 
(75% 
Final) 

Final 
(100% 
Flow) 

Average Design 
Flow (Qave) (MGD) 

3 4.5 6 9 12 

Influent BOD5 load 
(ppd) 

6,255 9,383 12,510 18,765 25,020 

WAS Rate (gpd) 43,333 65,000 86,667 130,000 173,333 

WAS 
Concentration 

(mg/L) 
9,929 9,930 9,931 9,932 9,933 

WAS VSS (%) 80% 80% 80% 80% 80% 

WAS Load (ppd) 3,588 5,383 7,178 10,768 14,359 

Volatile Influent 
Solids (ppd) 

2,871 4,306 5,743 8,615 11,487 

WAS Generation 
Rate (lb TSS/lb 

BOD) 
0.57 0.57 0.57 0.57 0.57 

WAS Generation 
Rate (lb VSS/lb 

BOD) 
0.46 0.46 0.46 0.46 0.46 

# Digesters 4 4 4 4 6 

Digester Volume 
(ft3/digester) 

63,000 63,000 63,000 63,000 63,000 

Total Digester 
Volume (ft3) 

252,000 252,000 252,000 252,000 378,000 

Volatile Solids 
Destruction (%) 

38% 38% 38% 38% 38% 

Volatile Effluent 
Solids (ppd) 

1,780 2,670 3,560 5,341 7,122 

00158



Total Effluent 
Solids (ppd) 

2,497 3,747 4,996 7,495 9,994 

Digested Solids 
Concentration (%) 

2.0% 2.0% 2.0% 2.0% 2.0% 

Wet Digested 
Solids (ppd) 

124,874 187,330 249,799 374,736 499,698 

Wet Digested 
Effluent (gpd) 

14,973 22,462 29,952 44,932 59,916 

MCRT (days) 126 84 63 42 47 

 

Sludge will be wasted from the RAS pumps of the Activated Sludge Plant and 
the RAS pumps of the Bullseye Plant into the aerobic digesters. Sludge will be 
stabilized in the digester. Supernatant will be decanted to the decant pump 
station and then to headworks.  

Digested sludge will be removed from the digester for disposal on a regular 
basis to maintain a mean cell residence time (MCRT) of the digesters as shown 
in the table above. 

The digested sludge is dewatered and transported by truck by Sheridan 
Environmental TCEQ Permit #24220 up to Walker Aero Compost Facility TCEQ 
Permit #2310 in Travis County.  

 

00159



 

Attachment 13: Overall 

Site Plan 

 

 

00160



KYLESEWER

KYLESEW
ER

OHE

ATTACHMENT

TBPE REGISTRATION NO. F-1741

NOVEMBER 2021

CITY OF KYLE WASTE WATER

TREATMENT PLANT EXPANSION

PERMIT AMENDMENTS

OVERALL SITE PLAN

13

CHAIN LINK

FENCE

OPERATIONS

CENTER

HEADWORKS &

INFLUENT LIFT

STATION

TERTIARY

TREATMENT

FACILITY

SECONDARY

TREATMENT

FACILITY

SOLIDS

HANDLING

FACILITIES

PROPERTY

BOUNDARY

PROPERTY

BOUNDARY

CHAIN LINK

FENCE

PHASES:

EXISTING PHASE

INTERIM PHASE

FINAL PHASE

U.V. DISINFECTION

EFFLUENT

FILTERS

FINAL

CLARIFIERS

00161



 

Attachment 13: Overall 

Site Plan 

 

 

Attachment 14: TCEQ
Approval Letter

00162



00163



00164



00165



 CITY OF KYLE
100 W. Center • Kyle, Texas 78640 • (512) 262-1010 •FAX (512) 262-3987

April 25, 2022

Ms. Leah Whallon 
Application Review and Processing Team (MC 148) 
Water Quality Division 
Texas Commission on Environmental Quality
Building F, Room 2101
12100 Park 35 Circle
Austin, Texas 78753

RE: Application for the Amendment with Renewal of TPDES Permit No. WQ0011041002
City of Kyle, CN 600334510
City of Kyle Wastewater Treatment Plant, EPA ID No. TX0119466, RN 102182680

Dear Ms. Whallon:

Thank you for your April 12, 2022, letter requesting additional information for the application 
for amendment with renewal of TPDES Permit No. WQ0011041002 for the City of Kyle’s 
Wastewater Treatment Plant. In accordance with the instructions in your letter, we are submitting 
one original and two copies of the complete response. The item numbers in our response 
correspond to those in your letter.

1. Exhibit No. 1 is a revised page 3 of the Administrative Report showing Mayor Travis 
Mitchell’s name and title. He signed the signature page of the application.

2. Exhibit No. 2 is the new full-size USGS Topographic Map (Uhland Quadrangle) with all 
the information you requested.

3. Exhibit No. 3 is the new full-size USGS Topographic Map (Uhland Quadrangle) for the 
Supplementary Permit information Form (SPIF). This map includes all the information 